ONILSI1 S1ldvd
ATaINISSY VIAAH aNgdl'ivoX3




2 bd

° ITEM NO. DESCRIPTION PART NUMBER QTY.
15 2 Hydra Oil Tank Assembly SEE DETAIL
3 Heat Exchanger 440147
4 Air Tank Assembly SEE DETAIL
5 Fuel Tank Assembly (Mobile) SEE DETAIL
6 Hatz Motor 45 HP Assembly SEE DETAIL
13 7 Compressor 210 Quincy Assembly SEE DETAIL
8 Battery (12V) 408018-A
9 Oil Tank 3 qt. Assembly SEE DETAIL
10 15" Wheel and Tire Assembly 404103 4
11 Hopper 100390 ’
3 12 Mixer and Hood Assembly SEE DETAIL
13 Water Tank Assy. SEE DETAIL
14 Hydraulic Motor (Exc.) 440141
/ 15 Bonnet, Hydra Mobile 101311

11

R

Excalibur Hydra Mobile Assembly




HYDRA MOBILE FRAME ASSEMBLY

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Hydra Mobile Frame (ONLY) 100460 1
2 5000LB Stub Axle Right 100457 2
3 15" Wheel & Tire 404103 4
4 Support Stand 100422 1
5 Support Stand Mount 100425 1
6 5000LB Stub Axle Left 100456 2
7 15" Adj. Jack Stand 404003-A ’
38 Mount Bracket (Weld-On) 404004-A ’
o) Hitch, Hydra Mobile 100461 ’
10 3/8" x 35" Safety Chain W/Hook 404113 2
11 Safety Chain Mount Bracket 204055 2




23 Gal. Hydraulic Oil Tank
NO. DESCRIPTION PART NUMBER | QTY.

1 Hydraulic Tank Hydra 241105

2 Hydra O1l Filler Assembly See Pg. 4

3 Hydra Air Filter Assembly See Pg. 5

4 Suction Strainer 440132

5 08 MP x 08 M-JIC 90 Elbow 441253 2
6 O1l Level Gauge 440017 2
[4 3/4" Strainer 440131

8 1 1/2" Close Nipple 441278

9 1 1/2" Ball Valve 216199

10 |11/2"90 ST ELL 441258

11 08 M x 08 JIC 90° Elbow 441253

12 | 3/4" Close Nipple 441275

13 | 1" Ball Valve 405030

14 | 3/4"90° 441256




G "bd

Hydraulic Oil Tank Filler Neck Assembly

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Filler Cap 440016 1
2 5/16” x 1” Cap Screw N.C. 300071 6
3 5/16" Lock Washer 300058 6
4 Hyd. Fill Cap Splash Guard 4" 240012 1
5 Strainer Cap Gasket 240010 1




9 "bd

Hydraulic Oil Tank Filter

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Gasket 440149 ’
2 Filter, Intank Return 440148 1
3 Gauge 440140 ’
4 Filter Element, Intank Return 440139 1
5 O-Ring, Intank Return 440138 1




Hydra Mobile Air Tank Assembly

ITEM NO. DESCRIPTION PARTNUMBER ~ PeaultQ
1 Air Tank 100305 1
2 12"STELL 90° 216059 1
3 1/4" Quick Coupler 414003 1




Hydra Mobile Fuel Tank Assembly
0 ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Diesel Fuel Tank 101313
2 Fuel Cap 404090
3 1/4H x 1/4M Hose Fitting 418027
4 1/4" x 1/8" Bushing-Blk 216027
5 Fuel Shut-Off Valve 90 Deg. 404065 1
0 1/8" 90° st ELL 216010 1

==




Hatz Diesel HP Motor Assembly

ITEM NO. DESCRIPTION PART NUMBER QTY.
1-A Hatz 2M41 35 HP D. 215050
1-B Hatz 3M41 54 HP D. 215051
2 4" X 1-7/16" Pulley 1 B-Groove 402110
3 Hyd. Adapter (2M41-4M41 Hatz) 440065
4 AA10VS028DFR Hyd. Pump 440003
5 3/4" Split Flange Kit 440021
6 1-1/4" Split Flange Kit 440023
7 Switch Mounting Bracket Assembly See Pg. 9




oL "bd

)
0
Switch & Meter Mounting Assembly
ITEM NO. DESCRIPTION PART NUMBER QTY.

1. Switch Mounting Bracket 215150 1
2. Hour Meter 408009 1
3. Hatz Starter Box Hatz-01610500 1
4. Push Pull Switch 100261 1




L1 "bd

Compressor 210 Quincy Assembly

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Compressor 210 Quincy 215039
2 Air Filter Assy. 210 215224
3 O1l Pressure Gauge Quincy 215210
4 1/2" 90" St. Ell 216059
5 1/2" Compressor Fitting 415048
6 Unloader Pilet Valve 415240




2l "bd

Excalibur Oiler Tank Assembly

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 O1l Tank Cap 100360 1
2 O1l Tank/ 3-Qt Capacity 100361 1
3 Valve 1/8" (Brass) 100362 2
4 “aH x 1/8M Hose Fitting 418026 2
S 7/16” Circle Clamp 417007 2




¢l "bd

Mixer & Frame Assembly

ITEM NO. DESCRIPTION PART NUMBER| QTY.
1 Hood, 1010/DC8XR 100654 ’
2 Push Pull Switch 408004
3 Indicator Lens 408036
4 Red Indicator Light 408015
5 Tail Light Assembly 408016 2
6 Hyd. Motor (mixer) RE32 440001 ’
7 Chain Coupler 1-1/4 16T 100524 l
8 Coupler Chain 100523 ’
9 Chain Coupler 1-5/8" 16T 100525
10 Bearing Pillow Block 1 5/8" 100532 2
11 Hydraulic Mixer Control Assembly See Pg. 14 1
12 Frame / Skid Mount 1010/DC8XR 100653 1
13 Suction Strainer 1 1/4" 440093 1
14 Filter, Intank Return 440195 1
14 Filter, Intank Return 440195-A(3/2011) 1




Full Spout Mixer Bowl Assembly
e DESCRIPTION PART NUMBER | QTY.

1 Grate, Safety, Mobile 100540 ’
2 Bowl Powermix W/S. Grate Mobile 100539

3 Handle, Powermix Pump 100537

4 Grate Safety Latch 100659

5 Mud Flap O 100570-A 2
6 Bearing Flange 1-5/8" 100533 2
V4 Latch Powermixer 100534

3 Powermixer Shaft 100507

9 Paddle Arm Right-Side/Wipe 100545

10 Paddle Arm Left 100541 2
11 Paddle Arm Left-Side/Wipe 100542 1
12 Paddle Arm Right 100546 2
13 Curved Blade 100547 12
14 Square Blade 100548 2
15 Blade Kit 100444 6
16 Shaft Seal Powermix 100535 4
17 Grease Ring 100536 2
18 Mixer Bearing Seal 100663 2

1 "bd



Grady
Sticky Note
100570-a wrong part number (100572-a)


GlL "bd

Hydra Mobile Mixer Manitold

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Flow Control 440128 1
2 Hydra Mixer Plate 100658 1
3 Hydraulic Mixer Manifold 440161 1
4 08 MB x 08 MJ 441223 2
3} 08 MB x 08 JIC 45° Elbow 441262 1
6 08 MB x 08 JIC 90° Elbow 441213 1
I 1/4" Fitting 441222 1
3 Relief Valve RV10-22 440129 1
9 Cartridge 440117 1
10 Coil 440115 1
11 Cap 04 441482 1




9] ‘3d

PTO Truck Water Tank Assembly
ITEM PART
NO. DESCRIPTION NUMBER QTY.

1 1/2" Plug 216050 1
2 1 1/2" Allen Plug 216202 2
3 3/4" IPT x 3/4" GHT Male 418066 1
4 3/4" GHT Y 418067 1

5 3/4" GHT x 3/4" GHT 418068

Swivel

6 3/4" GHT Cap 418069

7 1/4" Plug 216026
8 3/4" Plug 216103 2
9 1 1/2" Close Nip 216185 2
10 |1 1/2" Ball Valve 216199 2
11 |1 1/2" Pipe x 31" 216176 1
12 |1 1/2"90° Elbow 216197 1
13 |1 12" Pipe W/ 90° 100482 2
, Water Tank Mounting ,

4 Erame 100483
15  111/2"90° St Ell 216198 1
16 Water Tank 100481 1




Hydra Mobile Flow Control Manitold

ITEM NO. DESCRIPTION PART NUMBER | QTY.
1 Hyd. Flow Control 25-GPM 440121
2 Hyd. Gauge 10,000 PSI 440090
3 Indicator Lens 408015
4 Red Indicator Light 408015
5 Hydra Mobile Manifold Bracket 101318
6 Push/Pull 2 Circut Switch 408006
14 16 MB x 16 M-JIC 90 Elbow 441217 2
8 Cartridge Hydra Mobile 440193
9 Coil Hydra Mobile 440194
10  Hyd. Manifold 440160
11 1/4" Fitting 441222




gl "bd

Rocker Arm Assembly

ITEM PART

NO. DESCRIPTION NUMBER QTY.
1 3/4" Hex Nut NC 300351 8
2  3/4" Lock Washer 300358 6
3 3/4"x51/2" Stud B-7 300361 6
4  Rocker Shaft Retainer Block 100307 6
5 1"x4 1/2" Cap Screw N.F. 300410 3
6 |O-Ring 2 3/4" 100016 6
/ |ConRod 100001 1
8 |Bearing Cone D-cup Assy 100020 3
9 3/4"x31/2" Cap Screw N.F. 300388 2
10 |Bushing Bronze 100003 4
11 Rocker Arm (Crank) 100000 1
12 Piston Rod Assembly See Pg. 21 2
13 |3/4" Hex Nut Self Lock NF 300367 2
14 11\IFHeX Nut Jam Nylon Lock Nut 300409 4
15 |Oiler Spacer 100026 2
16 |Cam Roller Bearing (Oiler) 100028 1
17 |Oiler Bushing 100027 1
18 |Oiler Bracket 100029-A

19 [1"x 4 1/4" Bolt 100025

20 |Oiler Felt 100030 2
21 |1 1/2" Plug 216177 ’
22 1/4" Tx 1/8" 90~ Grease Fitting | 300522 1
23 Rocker Arm (Cam) 100024 1
24  Rocker Arm Shaft 100002 1
25 Bearing End (PR) 100005 2




61 ‘Bd

Hydra Motor & Cam Assembly

ITEM PART
NO. DESCRIPTION NUMBER QTY.

1 15/8"x13/4" GR 8 C.S. N.C. 300318 1
2 5/8" Lock Washer 300308 1
3 |Seal Plate 100214 1
4 O-Ring Seal 100212 2
5 Bearing Assembly 100213 1
6 3/4" x4" Cap Screw N.F. 300360 1
7/ 3/4" Hex Nut Self Lock N.F. 300367 1
8 |Con Rod 100001 1
O |Spacer 100211 l

10 |1/2" x 1-3/4" Flat Head NF 300210
11 Washer-Crank Head 2 15/16" 100220 1
12 |Crank Head 2 15/16" 100219 1
13 17/8" 3-1/2" GR 8§ C.S. N.C. 300565 4
14 |7/8" Lock Washer 300558 4
15 [7/8" SAE Flat Washers 300557 4
16 2 15/16" PillowBlock Bearing 100216 2
17 Cam 2 15/16" 100217 1
18 BushingTaper Lock 2 15/16" 100218 1
19 Key 3/4"x11/8"x27/8" 300507 1
20 Key 1/2"x 1/2" 1 3/4" 300501 2
21 |L.S. Shaft Hydra 100146 1
22 |Coupler Cover 440144 2
23 |Coupler Crankshaft 440143 l
Coupler Hyd. Motor 440142 1
Hyd. Motor 440141 l
3-3/4" Cyclinder 300369 2




0z "hd

102003 Manitold Assembly

Item No. DESCRIPTION PART NO. QTY.
1 3/4" Hex Nut 300351 2
2 3/4" Flat Washer SAE 300357 2
3 Connecting Housing 100052 1
4 172" X 5" Bolt 300233 1
5 1/2" Flat Washer SAE 300207 3
6 1/2" O-Ring 100015 3
7  |1/2" Hex Nylon Lock Nut 300203 2
38 2" Steel Ball 100054 2
9 O-Ring BIlI Seat 100016-A 3
10  [Spacer Ring 100059 1
11 Ball Seat 1-3/4" 100080 2
12 3/4" X 3-3/4" Stud 300369 2
13  |Adapter Sleeve 100065 1
14 1/2" X 3" Socket Cap Screw 300247 1
15  |Center Housing 2" 100051 1

16 1.2" X 2-1/2" T-Bolt 300211 2
17  |1/2" Hex Nut Hev. S/S 300244 2
18  |intake Elbow 100053 1
19  |Rubber Spacer 100062 1
20  [Seal 100060 2
21 7,13,14 Ball Stop Pin Kit 100063 1




0z "bd

102003-A 3"Manifold Assembly

Item No. DESCRIPTION PART NO. QTY.
1 3/4" Hex Nut 300351 2
2 3/4" Flat Washer SAE 300357 2
3 Connecting Housing 100052 1
4 5/8" X 5-1/2" Bolt 300333 1
3} 5/8" Flat Washer SAE 300307 3
6 1/2" O-Ring 100015 3
14 5/8" Hex Nylon Lock Nut 300303 2
38 2" Steel Ball 100054 2
9 O-Ring Bll Seat 100016-A 3
10  |Spacer Ring 100059 1
11  Ball Seat 1-3/4" 100080 2
12 3/4" X 3-3/4" Stud 300369 2
13  |Adapter Sleeve 100065 1
14 1/2" X 3" Socket Cap Screw 300247 1
15  |Center Housing 2" 100051 1
16 [1.2" X 2-1/2" T-Bolt 300211 2
17  |1/2" Hex Nut Hev. S/S 300244 2
18  |intake Elbow 100053 1
19  Rubber Spacer 100062 1

20  [Seal 100060 2
21 7,13,14 Ball Stop Pin Kit 100063 1




12 "bd

|

|

|
: /I I !
| | |
| | |
| | |
AN I I ' '
. TARAIRARRAAIAAAAAAZS N ! |
lllllllllllllllllllllllllllllllll | :\\ : :

\
L l l
/

y | |
| |
| |
| |
| |

Piston Assembly 3-3/4"" Synthetic
ITEM NO. DESCRIPTION PART NUMBER QTY.
] 1/2" Hex Nut 300243 ]
2 Compression Washer 100035 ]
3 Synthetic Cup 100045 ]
4 Back-up Washer 100039 ]
5 O-Ring 1/2" 100015 ]
6 Rear Spacer 100009 1
/ Felt 3 3/4" 100040 1
3 Oil Washer 3 3/4" 100041 1
9 1/2" x 3 3/4" Stud B-7 300219 ]
10 Piston Rod 100006 ]




22 bd

PRESSURE RELEASE VALVE 3" X 28"

ITEM NO. DESCRIPTION PART NUMBER QTY.
1 Release Valve Body 3" X 28" 100079-A 1
2 Flange Adapter 3" Female 418245 2
3 3/4" Close Nip 216100 ’
4 3/4" Ball Valve 405030
9) 2-1/8" Rubber Ball 100055
6 Brass Cap 1000 PSI 100073




100070 2"" PRESSURE RELEASE VALVE

@ ltem No.

DESCRIPTION PART NO. QTY.

1 HANDLE 100078 1
2 NUT, 1/2" N.C. 300201 1
3 CAM 100077 1
4 2" VALVE BODY 100076 1
3} BOLT, 1/4" X 3 1/2" N.C. 300030 1
6 RUBBER PRESSURE PLUG 100075 1
14 YOKE 100074 1
8 SELF LOCKING NUT, 1/4" N.C. 300003 2
9 BALL (rubber) 100055 1
10 700 Ib. BRASS CAP 100071 1

400 Ib. BRASS CAP OPT. 100072

1000 1b. BRASS CAP OPT. 100073
11 2" PT COUPLING 419030 1
12 2" MALE PT COUPLING 419025 1

CAUTION: BLOW OFF BALL/PRESSURE RELIEF OUTLET VALVE MUST BE FACED DIRECTLY AT THE GROUND AT ALL TIME!




	Pg. 1 Cover Sheet Exc. Hydra 2 Cyl.
	Sheet1
	Drawing View1
	Drawing View2


	Pg. 2 Exc. hydra Assembly 2 Cyl
	Sheet1
	Drawing View1


	Pg. 3 Excalibur-Hydra Frame
	Sheet1
	Drawing View1


	Pg. 4 (35 gal. Hydra Oil Tank)
	Sheet1
	Drawing View2


	Pg. 5 Hydra Tank Oil Filler
	Sheet1
	Drawing View1


	Pg. 6 Hydraulic Oil Tank Filter
	Sheet1
	Drawing View1


	Pg. 7  Exc. Air Tank Assembly
	Sheet1
	Drawing View1


	Pg. 8 Hydra Fuel Tank Assembly
	Sheet1
	Drawing View2


	Pg. 9 Hatz Diesel Motor 35 hp Assy
	Sheet1
	Drawing View1


	Pg. 10 Switch-Meter Mounting Assembly
	Sheet1
	Drawing View1


	Pg. 11 Compressor 210Q Assembly
	Sheet1
	Drawing View1


	Pg. 12 Oil Tank 3 qt.
	Sheet1
	Drawing View1


	Pg. 13 Mixer and Hood Assembly
	Sheet1
	Drawing View1


	Pg. 14 Mixer Assembly
	Sheet1
	Drawing View1


	Pg. 15 Hydra Mobile Mixer Manifold
	Sheet1
	Drawing View1


	Pg. 16 Hydra Water Tank Assem. New
	Sheet1
	Drawing View2


	Pg. 17 Hydra Mobile Flow Control Manifold Assembly
	Sheet1
	Drawing View1


	Pg. 18 Rocker Arm Assembly
	Sheet1
	Drawing View1


	Pg. 19 Hydra Motor & Cam Assembly
	Sheet1
	Drawing View1


	Pg. 20 Manifold Break Assembly
	Sheet1
	Drawing View1


	Pg. 21 Piston Assy 3.75 Synthetic
	Sheet1
	Drawing View1
	Drawing View2


	Pg. 21 pressure relief valve Assembly.PDF
	Sheet1
	Drawing View4
	Drawing View6


	Pg. 20 3in Manifold Break Assembly.PDF
	Sheet1
	Drawing View1


	Pg. 22 pressure relief valve 3 X 28 Assembly.PDF
	Sheet1
	Drawing View1





